S
BURNSNWSDONNELL

LUS

LAFAYETTE UTILITIES SYSTEM

IBE

4
5
Lafayette

Lafayette Utilities System and LUS Fiber
2025 Consulting Engineer’s Comprehensive Annual Report

Project No. 179926

4/30/2025

N\




2025 Consulting Engineer’s
Comprehensive Annual Report

prepared for

Lafayette Utilities System and LUS Fiber
2025 Consulting Engineer’s Comprehensive Annual Report
Lafayette, Louisiana
Project No. 179926

Final Report
4/30/2025

prepared by

Burns & McDonnell Engineering Company, Inc.
Kansas City, Missouri

COPYRIGHT © 2025 BURNS & McDONNELL ENGINEERING COMPANY, INC.



2025 Consulting Engineer Report Table of Contents

TABLE OF CONTENTS

Page No.

EXECUTIVE SUMMARY ..ottt ettt 1
INEFOAUCTION ...ttt bbbttt b bbbt b e et e e e 1
[...]
action consistent with any judicial rulings. In the interim, power plants in states including Louisiana are
subject to previously established requirements with respect to the 2008 Ozone NAAQS. Under the First
and Second Interim Final Rules, Kentucky, Louisiana and West Virginia, were transferred into a modified
Group 2 trading program to maintain state emissions budgets, unit-level allowance allocation provisions,
and banked allowance holdings in the new expanded Group 2 designation. Under the Third Interim Final
Rule and aligned with trading group boundaries established prior to the GNP, Group 2 trading program
allowances for Louisiana are interchangeable with the allowances for other power plants in Illinois,
Indiana, Kentucky, Maryland, Michigan, New Jersey, New York, Ohio, Pennsylvania, Virginia, and West
Virginia. As shown in Table 4-8, allocations held as well as the 2023 and 2024 NOx allocations were

transferred into Labbé’s new expanded Group 2 allocation account.

Historical ozone season NOx emissions indicate that LUS holds sufficient allowances to meet CSAPR
requirements, however, should emissions increase, it may be necessary for LUS to purchase additional
NOx allocations. The GNP Rule implements a cap-and-trade program similar to previous interstate air
pollution plans. Any shortfall in allocations will need to be purchased on the market, limiting available
allocations between sites covered by the expanded group 2 program. For comparison, the past four years
of emissions data (RY2020-RY2024) as recorded by the EPA have varied from a low of 2.3 per

generating unit to a high of 16.9 per generating unit.

Lafayette Utilities System 4-13 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

4.2.3 Hargis-Hebert Plant

4.2.3.1 Plant Description

Hargis-Hébert began commercial operations in 2006 and is nearly identical to T.J. Labbé. Hargis-Hebert
consists of two GE simple cycle LM6000 PC aeroderivative combustion turbines. The turbines each have
a nominal net output of 48 MW each. The turbines utilize GE’s SPRINT system for increased power

output and water injection to control NOy emissions.

The combustion turbines use natural gas as the fuel source, which is supplied by the Gulf South pipeline.

Gas supply pressure to the site is sufficient to run the combustion turbines without compression.

To improve combustion turbine performance during warmer weather conditions, each unit is also
equipped with an inlet chiller system. A TAS chiller system is capable of cooling the inlet air down to

48°F for optimum performance up to an ambient temperature of 90°F.

The exhaust stacks are equipped with CEMS to ensure that the turbines comply with emissions limits.
The facility is equipped with a 600-kW emergency generator that provides black start capability.

4.2.3.2 Performance and Statistics

Table 4-9 and Table 4-10 present the historical operating statistics for the last five years for Hargis-
Hebert.

Table 4-9: Unit 1 Historical Operating Statistics

Five-Year
2020 2021 2022 2023 2024 Average
Unit 1
Gross Generation (MWh) 12,876 17,772 41,833 26,712 30,057 25,850
Net Generaton (MWh) 12,301 17,039 40,992 26,627 29,167 25,225
Unit Capacity Factor (%) 3.2% 5.8% 13.5% 8.4% 7.1% 7.6%
Unit Service Factor (%) 5.9% 6.3% 6.3% 8.7% 9.4% 7.3%
Unit Starts 94 89 152 126 128 118
Availability Factor (%) 94.0% 93.2% 93.2% 88.1% 95.8% 92.9%
Forced Outage Rate (%) 0.0% 0.0% 0.0% 1.1% 0.7% 0.4%
Avg. Net Online Heat Rate (Biu/kWh) 13,438 12,312 11,107 11,266 10,949 11,814

Note 1: Average Heat Rate is for the entire Hargis-Hebert plant and not specific to Unit 1.

Lafayette Utilities System 4-14 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

Table 4-10: Unit 2 Historical Operating Statistics

Five-Year
2020 2021 2022 2023 2024 Average
Unit 2
Gross Generafion (MWh) 9,008 15,619 39,231 24,448 27,901 23,241
Net Generation (MWh) 7,638 14,058 36,037 21,962 25,891 21,117
Unit Capacity Factor (%) 2.4% 5.42% 13.4% 8.4% 7.2% 7.4%
Unit Service Factor (%) 4.6% 5.1% 5.1% 7.7% 9.0% 6.3%
Unit Starts 55 91 141 123 126 107
Availability Factor (%) 91.6% 93.5% 93.5% 88.1% 95.8% 92.5%
Forced Outage Rate (%) 0.0% 0.0% 0.0% 0.9% 0.5% 0.3%
Avg. Net Online Heat Rate (Biu/kWh) 13,438 12,312 11,107 11,266 10,949 11,814

Note 1: Average Heat Rate is for the entire Hargis-Hebert plant and not specific to Unit 2.

The historical performance data from Hargis-Hebert are in line with anticipated values that Burns &
McDonnell has observed in the industry. Overall, the reliability and availability of the units are good.
During FY 2022 the plant operated much more than previous years primarily due to high market energy
costs in MISO. This trend continued in FY 2023 and FY 2024 but to a lesser extent. The plant performed
very well during FY 2024 and proved to be financially beneficial and reliable for LUS’S power costs.

4.2.3.3 Recent and Planned Upgrades and Maintenance
LUS has chosen to perform the major maintenance inspections more frequently than recommended by GE
due to feedback from other LM6000 owners in the industry. Inspection schedules are the same as for T.J.

Labbé. Normal spring and fall borescopes were completed in FY 2024.

LUS has also continued to perform regular maintenance on the balance of plant equipment at Hargis-
Hebert. In 2024 LUS completed a generator inspection, an HMI upgrade, a unit 2 HPT nozzle crack
repair, colling ring replacement, generator breaker cell contact block repair, condenser tube cleaning, roof

painting, software and controller upgrades, and unit 2 CTG bearing replacement.

Planned 2025 maintenance projects at the plant currently only include condenser and evaporator cleaning

and Eddy current testing on the chillers.

42331 Hargis-Hebert Unit 1

Unit 1 received borescope inspections in the spring and fall of FY 2024. In Spring of 2024, the Unit 1
combustion turbine underwent a borescope inspection conducted by a GE Field Service Representative.
At the time of the inspection, Unit 1 had experienced 1,719 fired starts and 20,987 fired hours. In Fall of
2024, the Unit 1 combustion turbine underwent a borescope inspection conducted by GE Field Service

Representative. At the time of the inspection, Unit 1 had experienced 1,810 fired starts and 21,672 fired

Lafayette Utilities System 4-15 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

hours. During the borescope inspection, the inlet/compressor, combustion, turbine, and exhaust sections

were evaluated. All sections were considered serviceable, and no major concerns were noted.

The Unit 1 combustion turbine also received a hot section exchange inspection in 2013. At the time of the
inspection, the unit had experienced 14,917 fired hours and 870 fired starts. During the inspection, the hot
section was replaced except for the combustion chamber.

The unit has not yet received a major overhaul given its limited operating hours. The first major overhaul

is planned for 30,000 hours.

4.2.3.3.2 Hargis-Hebert Unit 2

Unit 2 received borescope inspections in the spring and fall of FY 2024. In Spring of 2024, the Unit 2
combustion turbine underwent a borescope inspection conducted by a GE Field Service Representative.
At the time of the inspection, Unit 2 had experienced 1,667 fired starts and 21,389 fired hours. In Fall of
2024, the Unit 2 combustion turbine underwent a borescope inspection conducted by a GE Field Service
Representative. At the time of the inspection, Unit 2 had experienced 1,745 fired starts and 22,052 fired
hours. During the borescope inspection, the inlet/compressor, combustion, turbine, and exhaust sections
were evaluated. The High-Pressure Turbine (HPT) was considered unserviceable during the spring
inspection due to the stage 1 nozzle having heat erosion on the leading edge (LE) and a crack extending
through the boss and onto the outer platform. The HPT stage 2 nozzle had severe erosion and material
loss on the trailing edge (TE) on several vanes. Cracks were noted on the concave side of vanes and
crazing cracks noted on LE convex and concave sides with erosion also found on the outer platform. The

unit was repaired and was quickly returned to service.

In 2012, Unit 2 received a hot section exchange performed by GE. At the time of the inspection, Unit 2
had experienced 14,680 operating hours and an unreported number of starts. The whole hot section was
overhauled for the inspection. Repairs were made to the gaskets and oil pumps, and the unit was returned

to good operating condition.

The unit has not yet received a major overhaul given its limited operating hours. The first major overhaul

is planned for 30,000 hours.

4.2.3.4 Fuel Supply
Natural gas is delivered to Hargis-Hebert at pressures in the range of 675 psig plus or minus 20 psig.

Hargis-Hebert does not have compressors, but the plant does have dew point heaters. The natural gas is

Lafayette Utilities System 4-16 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

delivered through a fuel gas strainer, gas flow meter, a primary and secondary shut off valve, a fuel gas
manifold, and goes to the fuel nozzles.

Natural gas from the Gulf South pipeline is procured on behalf of LUS by TEA who also bids the units in
as MISO market participants. The quantity and price of gas is determined daily based on day-ahead
nominations. Hargis-Hebert does not have firm gas supply.

4.2.35 Plant Transmission Delivery

Power is generated by two 72 MVA, 13.8 kV turbine generators. Each generator sends electricity to a
GSU transformer via cable bus systems. The GSUs at Hargis-Hebert step the 13.8 kV power up to 69 kV.
Each of the turbine generators also send electrical power to auxiliary transformers that drop the voltage
down to 4.16 kV. The 4.16 kV from the auxiliary transformers is sent to the MV switchgear where it is
relayed to the station service transformers and the chiller system. The station service transformers further

step down the voltage from 4.16 kV to 480 V for station auxiliaries such as fans, pumps, and motors.

4.2.3.6 Water Supply

Water treatment at each site consists of chemical treatment, GAC pre-filtration, cartridge filtration,
reverse osmosis, and mixed bed demineralizer systems. The water treatment system is used to meet the
facilities” 143 gpm makeup water requirement for lost System water due to cooling towers, water injection
for NOx control and for the SPRINT system.

At each site, the city water supply is delivered under pressure to the inlet of the pre-filtration skid. Prior to
entering the filtration system, the feed water supply is dosed with sodium meta bisulfite to remove
chlorine. The GAC filter removes organic matter and any residual chlorine from the feed water supply
prior to its use in the reverse osmosis system. The reverse osmosis system removes most of the dissolved
solids from the feed water by using a high-pressure pump to force water through a membrane that
removes contaminants behind. Each reverse osmosis train consists of two passes. The second pass outlet
is tied to a mixed bed demineralizer which removes the remaining dissolved solids and silica from the
feed water. The demineralized water is stored in a 180,000-gallon storage tank. Each site contracts with a
third party to regenerate the mixed bed and carbon filters. Due to low water pressures, the City has
recently added a well near the Hargis-Hebert site that is untreated. The location of the well causes a
higher percentage of untreated water to be supplied to Hargis-Hebert and the conductivity of the water is
too high for the reverse osmosis system. Hargis-Hebert has recently installed carbon filters and Greensand

filters to manage conductivity.

Lafayette Utilities System 4-17 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

4.2.3.7 Plant Staffing and Operations
The facility is staffed 24 hours per day, 7 days a week, but can also be started and monitored remotely at
the T.J. Labbe facility.

4.2.3.8 Environmental Permits

The Hargis-Hebert plant holds current air permits for Title V and Acid Rain, as shown in Table 4-11. The
facility’s current Title V and Acid Rain permits expire on July 7, 2028. The Acid Rain permit requires
quarterly reports on emissions of NOy, SO, and CO,. NOx from the turbines is measured by CEMS. The
turbines are classified as “gas-fired” under Acid Rain since fuel oil combustion is less than 10 percent of
the annual capacity. However, the turbines may exceed this 10 percent threshold and become classified as
“oil-fired.” Additional monitoring would be required as “oil-fired” units. However, the units do not

currently have the ability to operate using fuel oil.

The Title V permit includes limits that make the facility a minor source for the PSD program by limiting
emissions of CO and NO,. The facility is a minor source of HAPs. The two turbines can burn natural gas,
and the one black start generator burns fuel oil. The permit allows the facility to operate as a peaking
plant, meaning that while actual emissions are low, the permit allows for significant operation as needed
as long as the ton per year limits are not exceeded. The current Title V permit sets CO emissions to
248.07 tpy and NOy emissions to 242.11 tpy. These values utilize the 2021 emissions testing that occurred
on the U-1 and U-2 turbines in the emissions calculations. The emissions inventory for the site is due in
April of the following year. The emissions inventory is submitted to the Emissions Reporting and
Inventory Center (ERIC) website, maintained by the LDEQ. The CY2023 inventory for Hargis was
submitted in early March 2024. Actual emissions for 2023 were less than 22 tons NOx. The Title V permit
allows fuel oil operation even though the turbines are not capable of burning fuel oil without a physical

modification.

As shown in Table 4-12, Hargis-Hebert holds sufficient allowances for its 2024 emissions under the
CSAPR for the May to September 0zone season, based on previous years’ operation. A separate CSAPR

permit is not required.

No excess emission event or deviations occurred in 2024 and no NOVs were issued. All required

quarterly, semi-annual, and annual reports were submitted as required.

Lafayette Utilities System 4-18 Burns & McDonnell



2025 Consulting Engineer Report Electric Utility System

Table 4-11: Hargis-Hebert Air Permits

Renewal
Application
Permit Description | Permit Number | Issue Date | Expiration Date Deadline
Title V Operating | 1520-00128- July 7, July 7, 2028 January 7, 2028
Permit V4 2023
o . 1520-00131- July 7, July 7, 2028 January 7, 2028
Acid Rain Permit V3 2023
Source: LUS
Table 4-12: Hargis-Hebert NOx Emission Allocations
NOx Allowances Held | Initial Allocations into the
at the Start of CSAPER Expanded 2024 Ozone Season S0: Allowances Held at the Start of
2024(tons) Group 2 (tons) NOx Emissions (tons) 2024
472 20p 14 1,386

Source: LUS
(@ These balances were transferred into Hargis-Hebert’s account for the Expanded Group 2
(b) 10 tons were put into Hargis-Hebert’s account for both 2023 and 2024

As discussed above in section 4.2.2.8, the EPA has established their Good Neighbor Plan (GNP) which
mandates emission reductions for states to achieve the 2015 ozone NAAQS. However, the rule has gone
through multiple iterations of legal challenges. In response to the Supreme Court mandated stay issued in
2024, the EPA has issued the Third Interim Final Rule, an administrative stay of effectiveness for all
sources covered by the rule where an administrative stay. The stay will remain in place until the U.S.
Supreme Court lifts orders staying the enforcement of the GNP, other courts lift orders regarding State
Implementation Plan disapprovals, and the EPA takes subsequent rulemaking action consistent with any
judicial rulings. In the interim, power plants in states, including Louisiana, are subject to previously
established requirements with respect to the 2008 Ozone NAAQS. The interim final rule put sources in